

**GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

NAME OF THE WORK: Construction of slab culvert for roads access at ch.1.500Kms of Branch canal of SIP to the fields under survey no. 36,37 and 48 of Talverdham villages of Salcete Taluka

SAMPLE SENT BY: AE, SD III, WD XIV, WRD, Cuncolim- Goa.

NAME OF THE AGENCY

TESTING PERIOD

07 days.

| REPORT NO | SAMPLE NOS. | CASTING DATE | TESTING DATE | LOCATION OF SAMPLE | MIX PROPORTION | REQUIRED STRENGTH | Comp sth in Kg/cm ² | Avg. Comp Kg/cm ² | LETTER No / DATED |
|-----------|-------------|--------------|--------------|--------------------------|----------------|------------------------|--------------------------------|------------------------------|---------------------------|
| 1.1 | F.7/04/2021 | | | | | | 115.56 | | No.WRD/SD III/ WD |
| | F.7/05/2021 | 25/11/2021 | 2/12/2021 | Foundation of culvert | 1.2.4 | 100 kg/cm ² | 120.00 | 118.52 | XIV/W.F-5/2021-22/183 |
| | F.7/06/2021 | | | | | | 120.00 | | DATED: 30-11-2021. |
| 1.2 | F.7/07/2021 | | | | | | 120.00 | | |
| | F.7/08/2021 | 25/11/2021 | 2/12/2021 | Foundation of culvert | 1.2.4 | 100 kg/cm ² | 115.56 | 118.52 | do |
| | F.7/09/2021 | | | | | | 120.00 | | |
| 2.1 | F.7/10/2021 | | | | | | 115.56 | | |
| | F.7/11/2021 | 29/11/2021 | 6/12/2021 | Abutment wall of culvert | 1.2.4 | 100 kg/cm ² | 120.00 | 115.56 | do |
| | F.7/12/2021 | | | | | | 111.11 | | |
| 2.2 | F.7/13/2021 | | | | | | 115.56 | | |
| | F.7/14/2021 | 29/11/2021 | 6/12/2021 | Abutment wall of culvert | 1.2.4 | 100 kg/cm ² | 120.00 | 115.56 | do |
| | F.7/15/2021 | | | | | | 111.11 | | |
| 3 | F.7/16/2021 | | | | | | 120.00 | | |
| | F.7/17/2021 | 30/11/2021 | 7/12/2021 | Abutment wall of culvert | 1.2.4 | 100 kg/cm ² | 115.56 | 118.52 | do |
| | F.7/18/2021 | | | | | | 120.00 | | |

JUNIOR ENGINEER.

ASSISTANT ENGINEER

**GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

NAME OF THE WORK: Construction of slab culvert for roads access at ch.1.500Kms of Branch canal of SIP to the fields under survey no. 36,37 and 48 of Talverdam villages of Salcete Taluka

SAMPLE SENT BY: AE, SD III, WD XIV, WRD, Cuncolim- Goa.

NAME OF THE AGENCY

TESTING PERIOD

07 days.

| REPORT NO | SAMPLE NOS. | CASTING DATE | TESTING DATE | LOCATION OF SAMPLE | MIX PROPOTION | REQUIRED STRENGTH | Comp sth in Kg/cm2 | Avg. Comp Kg/cm2 | LETTER No / DATED |
|-----------|-------------|--------------|--------------|--------------------|------------------|----------------------|-----------------------|---------------------|---------------------------|
| 1 | F.7/34/2021 | | | | | | 160.00 | | No.WRD/SD III/ WD |
| | F.7/35/2021 | 10/12/2021 | 17/12/2021 | slab culvert | 1. 1 1/2. 3 | 135 kg/cm2 | 160.00 | 160.00 | XIV/W.F-5/2021-22/185 |
| | F.7/36/2021 | | | | | | 160.00 | | DATED: 13-12-2021. |
| 2 | F.7/37/2021 | | | | | | 155.56 | | |
| | F.7/38/2021 | 10/12/2021 | 17/12/2021 | slab culvert | 1. 1 1/2. 3 | 135 kg/cm2 | 155.56 | 157.04 | do |
| | F.7/39/2021 | | | | | | 160.00 | | |

JUNIOR ENGINEER.

ASSISTANT ENGINEER